
Page 1 - NUMBER 4764-C7LJ57

Ministry of the Environment, Conservation and Parks
Ministère de l’Environnement, de la Protection de la nature et des Parcs

ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 4764-C7LJ57

Issue Date: January 28, 2022

Green Line Properties Limited
Box 921, Town of Orillia, 
Ontario, L3V 6K8.

Site Location: Hammock Harbour RV Park
4569 Concession Road 12
Orillia, County of Simcoe
Ontario, L3V 0M2.

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 
(Environmental Protection Act) for approval of:

establishment, usage and operation of a seasonal non-municipal sewage works, for the treatment of sanitary 
sewage to service Hammock Harbour RV Park on a land area of 24.6 ha. and disposal of effluent to surface 
water at the unnamed Creek within the Atherley-Sucker Creek Wetland Watershed via a Package Sewage 
Treatment Plant and Final Effluent disposal facilities as follows:

Classification of Sewage Treatment Plant: Tertiary 

Details of Service Area:

Type of Occupancy: Seasonal/Recreational

Type and Number of Units: 259 sites including 225 PMUs, 29 overnight sites, 4 cabins/yurts and 1 

office.

Design Capacity of  the Sewage Treatment Plant: . 

Design Capacity with All Treatment Trains in 
Operation

Upon Completion of Construction of All Proposed 
Works

Rated Capacity: Annual Average Daily Influent 
Flow 

113 cu.m./day

Annual Maximum Daily Influent Flow 210 m
3
/d



Page 2 - NUMBER 4764-C7LJ57

Influent and Imported Sewage

Receiving Location Types  

In Collection System Sanitary Sewage

At Sewage Treatment Plant Sanitary Sewage 

Proposed Works: 

Sanitary Sewage Collection and Pumping Stations (Proprietary NewTerra Designed Vacuflow Vacuum 
Sewer System-VSS)

Vacuum Collection Vault/ Pumping Station  

A vacuum Collection Vault on a 12 feet X 22 feet Container Platform with a holding capacity of 

4,000 Litres; to discharge into an Equalization Tank as follows:

Hammock Harbour Wastewater Treatment Plant (WWTP) using proprietary designed NewTerra / 
MicroClear Membrane Bioreactor treatment system comprising of the following:

Preliminary Treatment System: 

An in‐ground precast concrete equalization tank (ET) with holding capacity of 95.6 m3  to buffer the 

peak flows and homogenize the wastewater strength loading, complete with a coarse bubble air 
diffusers to maintain an aerobic environment to reduce odours and to maintain suspension of solids 
and pump transfer of wastewater to biological treatment via two (2) screen feed pumps, each rated at 
4.86 L/s via the fine screening as described below:

Screening to remove large solids and fibrous material prior to entering the aerobic tank secondary 

biological treatment system.

Influent Flow Measurement and Sampling Point

flow measurement device at the headworks pumps to discharge into the biological treatment system;

automatic composite sampler at the headworks pumping discharge line;

Secondary Treatment Systems

Biological Treatment: Biological Treatment in an aerobic tank with a holding capacity of 104 m3 to 

accept screened influent wastewater and combine return activated sludge from the membrane tanks, 
complete with fine bubble diffusers to create an aerobic environment where the organics contributing 
to biological oxygen demand (BOD) and total ammonia nitrogen (TAN) for oxidization. The tank 



Page 3 - NUMBER 4764-C7LJ57

contains one (1) waste activated sludge (WAS) pump to discharge solids to the sludge holding tank 
and two (2) membrane feed pumps to discharge to the membrane tanks as detailed later on:

two (2) air blowers rated at 570 m
3
/h; complete with  controls to maintain 2 to 3 mg/L  dissolved 

oxygen continuously for process optimization. 

Post-Secondary Treatment System: Membrane tanks

Membrane Bioreactor (MBR) Filtration System: The UF membrane modules and the permeate 

extraction system separate liquid from solids. The membrane modules are continually air scoured to 
induce flow of mixed liquor over the membrane surface consisting of the following:

Two (2) tanks, each  consisting of six (6) membrane modules with peak design flow rate 1.35 L/s 

with provision of six (6) additional modules for an additional 1.35 L/s. The permeate extraction 
pump is to discharge solids-free effluent from the tanks for UV disinfection;

Two (2) air scouring compressor blowers units (one stand-by), each rated at 210 m
3
/h;

One (1) common chemical backwash system consisting of a backwash tank equipped with one 

(1) sodium hypochlorite metering pump and one (1) citric acid metering pump; 

Disinfection System

Two (2) redundant channels equipped with UV disinfection system with a total Peak Hourly Flow 

Rate of 2.7 L/s. with provision of one (1) additional in-line UV disinfection system;

Sludge Management System: 

Sludge Holding Tank:

 An in‐ground precast concrete sludge holding tank to receive waste activated sludge (WAS) 

from the aerobic tank for holding and decanting, complete with coarse bubble air diffusers to 
maintain an aerobic environment to reduce odours.  WAS will be allowed to settle and 
supernatant is decanted (pumped off) and returned to the equalization tank, consisting of the 
following:

one (1) aerobic sludge holding Tank with a capacity of 55 m
3
;

one (1) duty and one (1) stand-by blower, each rated at 95.4 m
3
/h.

one (1) decanter liquid pump rated at 17.5 L/s to discharge into the equalization tank;



Page 4 - NUMBER 4764-C7LJ57

Supplementary Treatment Systems: 

Phosphorus Removal/Phosphorus Reduction: one (1) 208 L capacity phosphorus removal chemical 

storage tank with  one (1) metering pump rated at 0 -7.1 L/h;

pH adjustment - Alkalinity Addition: A chemical dosing pump to supply caustic soda solution to 

maintain the pH in the proper range and replenish alkalinity in the aerobic tank as follows: one (1) 
208 L capacity alkalinity addition chemical storage tank with  one (1) metering pump rated at 0 -7.1 
L/h;

Final Effluent Flow Measurement and Sampling Point

flow measurement device at outlet of disinfection channel; 

automatic composite sampler at outlet of disinfection channel;

Final Effluent Disposal Facilities

the MBR permeate pumps to discharge effluent via a forcemain approximately 55 m long 

pipe of 100 mm diameter, to extend to the creek monitoring station W2 and to terminate in a 
100 mm x 50 mm Tee riser with a 50 mm diameter Tideflex Widebill Effluent Diffuser;  

Existing (HUC approved) Works to be decommissioned:

all (215) individual trailer leaching pits, one (1) large subsurface sewage disposal bed including distribution 

pipes etc. and the two (2) on-site septic tanks;

including all other mechanical system, electrical system, instrumentation and control system, stand-by power 
system, piping, pumps, valves and appurtenances essential for the proper, safe and reliable operation of the 
Works in accordance with this Approval, in the context of process performance and general principles of 
wastewater engineering only;

all in accordance with the submitted supporting documents listed in Schedule A.

For the purpose of this environmental compliance approval, the following definitions apply:

"Annual Maximum Daily Influent Flow" means the maximum Influent collected in a single day during a 1.
calendar year; 

"Annual Average Daily Influent Flow" means the Rated Capacity of the Daily Influent Flow (from the 2.
equalization tank) for which the Sewage Treatment Plant is designed to handle; 

"Approval" means this entire Environmental Compliance Approval and any Schedules attached to it;3.

"BOD5" (also known as TBOD5) means five day biochemical oxygen demand measured in an unfiltered 4.



Page 5 - NUMBER 4764-C7LJ57

sample and includes carbonaceous and nitrogenous oxygen demands; 

"CBOD5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured in 5.
an unfiltered sample; 

"Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes of 6.
Part II.1 of the EPA;

"District Manager" means the District Manager of the appropriate local district office of the Ministry 7.
where the Works is geographically located; 

"E. coli " refers to coliform bacteria that possess the enzyme beta-glucuronidase and are capable of 8.
cleaving a fluorogenic or chromogenic substrate with the corresponding release of a fluorogen or 
chromogen, that produces fluorescence under long wavelength (366 nm) UV light, or color development, 
respectively. Enumeration methods include tube, membrane filter, or multi-well procedures. Depending on 
the method selected, incubation temperatures include 35.5 + 0.5 °C or 44.5 + 0.2 °C (to enumerate 
thermotolerant species). Depending on the procedure used, data are reported as either colony forming units 
(CFU) per 100 mL (for membrane filtration methods) or as most probable number (MPN) per 100 mL (for 
tube or multi-well methods); 

"EPA" means the Environmental Protection Act , R.S.O. 1990, c.E.19;9.

"Final Effluent" means effluent that is discharged to the environment through the approved effluent 10.
disposal facilities, that are required to meet the design objectives stipulated in the Approval for the Sewage 
Treatment Plant at the Final Effluent sampling point(s); 

"Grab Sample" means an individual sample of at least 1000 millilitres collected in an appropriate 11.
container at a randomly selected time over a period of time not exceeding 15 minutes;

"Influent" means flows to the Sewage Treatment Plant from the collection system but excluding process 12.
return flows.

"Licensed Engineering Practitioner" means a person who holds a licence, limited licence or temporary 13.
licence under the Professional Engineers Act, R.S.O. 1990, c. P.28;

"Ministry" means the ministry of the government of Ontario responsible for the EPA and OWRA and 14.
includes all officials, employees or other persons acting on its behalf;

"Operating Agency" means the Owner, person or the entity that is authorized by the Owner for the 15.
management, operation, maintenance, or alteration of the Works in accordance with this Approval;

"Owner" means Green Line Properties Limited, including any successors and assignees;16.

"OWRA" means the Ontario Water Resources Act , R.S.O. 1990, c. O.40;17.



Page 6 - NUMBER 4764-C7LJ57

"Preliminary Treatment System" means all facilities in the Sewage Treatment Plant associated with 18.
screening and grit removal;  

"Proposed Works" means those portions of the Works included in the Approval that are under construction 19.
or to be constructed;

"Rated Capacity" means the Annual Average Daily Influent Flow for which the Sewage Treatment Plant is 20.
designed to handle; 

"Sewage Treatment Plant" means all the facilities related to sewage treatment within the sewage treatment 21.
plant site excluding the Final Effluent disposal facilities;

"Single Sample Result" means the test result of a parameter in the effluent discharged on any day, as 22.
measured by a probe, analyzer or in a composite or grab sample, as required;

"Works" means the approved sewage works, and includes Proposed Works.23.

You are hereby notified that this environmental compliance approval is issued to you subject to the terms and 
conditions outlined below:

TERMS AND CONDITIONS

GENERAL PROVISIONS1.

The Owner shall ensure that any person authorized to carry out work on or operate any aspect of the 1.
Works is notified of this Approval and the terms and conditions herein and shall take all reasonable 
measures to ensure any such person complies with the same.

The Owner shall design, construct, operate and maintain the Works in accordance with the conditions of 2.
this Approval.

Where there is a conflict between a provision of any document referred to in this Approval and the 3.
conditions of this Approval, the conditions in this Approval shall take precedence.